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Eclampsia Management Algorithm 
Initial Actions: 

Call for Help – Staff Emergency & Rapid Response  
Airway/Breathing 

Monitor maternal vital signs – BP, HR, SpO2, Resp 

Airway/Breathing  
& Safety Control of Hypertension Seizure Control 

Monitor FHR 

Left lateral decubitus 
position, head of bed down. 

100% O2 via  
non-rebreather mask.  

Suction available. 

Open airway: Jaw 
thrust/head-tilt chin-lift 

Side rails up, pad as 
appropriate 

Follow Severe  
Hypertension Algorithm 

If not on Magnesium, administer 4-
6g IV bolus* (over 20 mins) 

If already on Magnesium, administer 
2 - 4g IV bolus (over 5 mins) 

**Fetal bradycardia is common 
and typically resolves with 

maternal stabilization** 
 

OB and Anesthesia consult on 
timing of delivery 

 
If appropriate, allow FHR to 
recover, deferring emergent 
delivery for persistent fetal 

bradycardia 

Magnesium maintenance dose  
1-2g per hour for minimum of  

24 hours after seizure 

For active seizing > 5 min, 
Lorazepam 4mg over 2 min 

For recurrent seizure, administer 2-
4g IV bolus (over 5 mins) 

Magnesium maintenance dose  
1 - 2g per hour for minimum of  

24 hours after seizure 

For recurrent seizure, administer 
anticonvulsant medication 

For recurrent seizure after 2nd 
loading dose, administer 

anticonvulsant medication 
Anticonvulsant Medications 

• Midazolam 1-2mg IVP 
• Diazepam 5-10mg IV slowly 
• Phenytoin 1,250mg IV at rate of 

50mg/min 
*If no IV access, magnesium can be administered IM. Dose is 10g, 

given in split 5g injections in each buttock. Can be missed with 1mL 
of xylocaine 2% for patient comfort. 


